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NO ART NAME QTY
1 WM00-00001 screw M5x25 2
2 WM00-00001 screw M5x15 2
3 WM00-00086 fuel tank housing 1
4 WM00-00087 fuel tank 1
5 WM00-00004 rubber gasket 4
6 WM00-00005 anti-drop plate 1
7 WM00-00006 sealing ring 1
8 WM00-00007 fuel tank cover 1
9 WM00-00080 filter fuel assembly 1
10 WM00-00088 semi-finished engine assembly 1
11 WM00-00089 top cover 1
12 WM00-00001 screw M5x20 1
13 WM00-00083 clutch drum 1
14 WM00-00041 circlip 35 1
15 WM00-00040 ball bearing 6202-2z 1
16 WM00-00033 circlip 15 1
17 WM00-00084 clutch drum housing 1
18 WM00-00064 screw M6x25 4
19 WM00-00013 buckle 1
20 WM00-00090 rubber/ bump 1
21 WM00-00091 clamp 1
22 WM00-00064 screw M6x25 . Muffler 2
23 WM00-00064 screw M5x12 1
24 WM00-00041 circlip 45 1
25 WM00-00019 wire hold 1
26 WM00-00092 sleeve 28 1
27 WM00-00065 nut M5 1
28 WM00-00017 clamp 1
29 WM00-00064 screw M5x22 1
30 WM00-00018 harness clamp assembly 1
31 WM00-00019 wire hold 1
32 WM00-00065 nut M8 1
33 WM00-00020 left clamp 1
34 WM00-00064 screw M5x20 4
35 WM00-00021 lower clamp 1
36 WM00-00022 upper clamp 1
37 WM00-00023 plate washer 8 1
38 WM00-00024 knob 1
39 WM00-00048 bolt M8X65 1
40 WM00-00093 rubber 2
41 WM00-00026 right clamp 1
42 WM00-00001 screw M5x20 1
43 WM00-00094 muffler cover 1
44 WM00-00001 screw M5x15 1
45 WM00-00095 straight shaft assembly 1
46 WM00-00096 AL tubing 1
47 WM00-00097 rubber 6
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48 WM00-00031 driver shaft 1
49 WM00-00098 gear box assembly 1
50 WM00-00033 circlip 12 1
51 WM00-00041 circlip 28 1
52 WM00-00040 ball bearing 6001-2z 2
53 WM00-00099 pinion 1
54 WM00-00100 gear box 1
55 WM00-00040 bearing 6000-2z 10x26x8 1
56 WM00-00101 gear 1
57 WM00-00102 gear shaft 1
58 WM00-00040 ball bearing 6002-2RS 1
59 WM00-00041 circlip 32 1
60 WM00-00103 blade retainer 1
61 WM00-00104 cap washer 1
62 WM00-00105 bottom guard 1
63 WM00-00047 flange nut M10x1.25 left 1
64 WM00-00064 screw M6x25 1
65 WM00-00064 screw M6x12 1
66 WM00-00048 screw M6x8 1
67 WM00-00049 control handle assembly 1
68 WM00-00064 screw M5x35 1
69 WM00-00050 plate washer 5 1
70 WM00-00051 plastic handle \ LH 1
71 WM00-00052 spring \ trigger 1
72 WM00-00053 lock trigger 1
73 WM00-00054 wire tube 1
74 WM00-00055 wire cable A 1
75 WM00-00056 wire cable B 1
76 WM00-00057 throttl cable assembly 1
77 WM00-00071 ST screw 3.5x9.5 1
78 WM00-00065 nut M5 1
79 WM00-00071 ST screw 4.2x10 3
80 WM00-00058 plastic handle \ RH 1
81 WM00-00059 spring \ trigger 1
82 WM00-00060 Adjusting rod 1
83 WM00-00061 trigger 1
84 WM00-00062 switch 1
85 WM00-00063 LH handle 1
86 WM00-00064 screw M5x45 1
87 WM00-00065 nut M5 1
88 WM00-00066 LH handle clamp 1
89 WM00-00067 AL tubing 1
90 WM00-00068 ST screw 4.8x19 1
91 WM00-00069 Strake of protective cover 1
92 WM00-00070 cutting blade 1
93 WM00-00071 ST screw 4.2x13 1
94 WM00-00072 guard 1
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95 WM00-00106 clamp \ guard 1
96 WM00-00074 lock screw 1
97 WM00-00075 blade cover 1
98 WM00-00076 blade 1
99 WM00-00077 string head assembly 1
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